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GEQTECHRICAL & SAYERALE
ENGINEERING, TESTING & INSPECTION
PO BOX 15738 « TAMPA, FLORIDA 33684 » B13872-7821  CA Mo.3450

PROJECT:  Product Check
53" &8¢, YVard

CLIENT: Transcor Recycling LLC

PROJECT NO

DATE:
LAB NO.:

®
E

TL-8047-A

2/15/2018
B-11109

SAMPLE LOCATION:

SAMPLE DESCRIFTION: FDOT Crushed Conerete (Roadbase Material)

Bieve Mumber Percent Passinge
VA 100
A 83
" 56
No. 4 40
No.10 28
No. 50 12
No. 100 6
No. 200 2.8
WASH 206:  54%
ATTERBERG LIMITS: Lic MP PL: HP PL NP
DPELETERIOUS MATERIAL:
FBOT SAMPLE NO. 180602
DATE BAMPLED: 2/9/18
DATE TESTED: 2/14/18

SIEVE.102.Leabifa-11109

MAC No.:

Stockpiled at 53rd St. Processing Facility — West side of Stockpile

65-95
40-85
25-65
20-30
5-30

0-10

Materist Type B-12

Wood: 0.03% Bricks: 0.37% Bitumwen: 0.91% Metal: 0.00%
1800235835

This report contains information that i Inteaded solely for the use of the client and neted sssigns.
This report shall not be reproduced, except in full, without written approval of Test Lab, Ine.




GEGTECHNIIAL & BATENALE
ENBINERRING, VESTING & IEPECTON

PO BN SETED - TAMIDS, FLONGIS 13654 - S1UTLTE2T QA No. 1480

PROJECT:  FDOT Product Check
53rd 8t Yard

CCLEENT: Transeor Recyeling LLC
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LIMEROCK BEARING RATIO TERT
TEST METHOD:  FDOT FM 5-318

PROJECT NG: TL-8047-A

DATE: ‘ February 15, 2018

LABNG: B-11108
LBRTEST NO: 65
COMPACTION TEST NO.: 65
MAXIMUM LBR VALUE (%) 185
M§m DRY DENSITY (PCF): 116.2
OPTIMUM MOISTURE (%) 12.7
DATE BECEIVED: 02/05/18
DATE TEETED: 02/14/18

LOCATION SAMIPLED: Stockpiled et 53zd St
Processing Facility - Bast
side of Btockpile

SOIL DESCRIPTION: Crushed Conorate

TYPR OF MATERIAL: DBase

BOAKING TIME (HRE): 4814
SOAKING SURCHARGE (LBS): 2.5
TEETING SURCHARGE (LBS): ¢
REMARKS: FDOT Sample No, 180601

MAC Mo. 1800235832

TEST LAR, INC.

This report contains information that is infended solely for the use of the dlient and noted assigns.
This report shall not ba reproduced, except in full, without written approval of Test Lab, Inc.

Lbr.85.Comp.65.Lab#B-11108



SIEVE AMALYEIS

BECTECHIIUAL & MATERIALE
ENCINEERING, TESTING & SPECTION
P.O. BOK 16732 TAMPA, FLORIDA 33584 « 810/872-7821  CA Bo.1450

PROJECT:  Product Cheek PROJECT NG:  TL-8047-A
53" 8t. Yard
CLIENT: Transcor Reoyoling LLC DATE: 2/15/2018
LAR MO B-11108
SAMPLE LOCATION: Stockpiled at S3rd St. Processing Facility — East side of Stockpile

SAMPLE DESCRIPTION: FDOT Crosbed Conorete {(Roadbase Material)

Material Type B-12
Bleve Number Percent Possloe FBOT Specifications
1," 100
A 92 65-95
A 70 40-85
No. 4 51 25-65
No.10 37 20-50
No. 50 15 5.30
No. 100 7 e
Mo. 200 3.6 0-10
WASH 200: 7.8%
ATTERBERG LIDOTS: Li: WP PL: MNP PL WP
DELETERIOUS MATERIAL: Wood: 0.04% Bricks: 0.05% Bitumen: [ 60% Metal: 0.00%
FOOT SAMPLE NQ. ¢ 180601 MAC Ne. ¢ 1800235832
DATE SAMPLED: 2/9/18
DATE TESTED: 2/14/18

SHEVE.J01LLab#E-11108
This report contains information that is intended solely for the wse of the clsnt and noted assigns.
This report shall not be reproduced, except in Rdl, withowt wriiten approval of Test Lab, Ine,



